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Certificate No. : FD701101
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Model No. . GTAO02
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Applicant : FIC (First International Computer, Inc.)

1-9F., No. 300, Yang Guang, NeiHu, Taipei, Taiwan, 114
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The measurements shown in this test report were made in accordance with the procedures given in ANSI
C63.4 - 2003 and the energy emitted by this equipment was passed FCC Part 15 B, radiated and
conducted emission class B limits. Testing was carried out on Dec. 19, 2007 at SPORTON International
Inc. LAB.
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1. General Description of EQuipment under Test

1.1

1.2

13

Applicant

FIC (First International Computer, Inc.)
1-9F., No. 300, Yang Guang, NeiHu, Taipei, Taiwan, 114

Manufacturer

First International Computer (Suzhou) Inc.
No. 200 Contral Suhong Road, SuZhou Industrial Park, China

Basic Description of EQuipment under Test

Equipment Neo 1973
Trade Name FIC
Model Name GTA02
FCCID: EUNGTAO2
Manufacture AKIl TECHNOLOGY CO., LTD.
Brand Name AKII Technology
AC Adapter Model Name A10P1-05MP
Power Rating I/P:100-240 Vac, 47-63 Hz, 0.3A;
O/P: 5Vdc, 2.0A
AC Power Cord Type |1.49 meter non-shielded cable without ferrite core
Manufacture WELLDONE COMPANY
Brand Name FIC
Battery Model Name GTC-01/GTA-01
Rating 3.7Vdc, 1200mAh
Type Li-ion
Brand Name Xport
Earphone |Model Name Ko-11-1020a
Signal line Type 1.42 meter non-shielded cable without ferrite core
Brand Name Golden Bridge
USB Cable |Model Name AS52-0607007

Signal Line Type

1.29 meter non-shielded cable without ferrite core

Remark: Above EUT's information was declared by manufacturer. Please refer to the specifications of
manufacturer or User's Manual for more detailed features description.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCC ID : EUNGTAO02

Page Number 1 2 of 36
Report Issued Date : Jan. 02, 2008
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1.4 Feature of Equipment under Test

Product Feature & Specification

DUT Type : Neo 1973
Trade Name : FIC

Model Name : GTAO02
FCCID: EUNGTAO02

Tx Frequency :

GSM850 : 824 ~ 849 MHz
DCS1800: 1710 ~ 1785 MHz
PCS1900 : 1850 ~1910 MHz
Bluetooth : 2400 ~ 2483.5 MHz
WLAN : 2400 ~ 2483.5 MHz

Rx Frequency :

GSM850 : 869 ~ 894 MHz
DCS1800 : 1805 ~ 1880 MHz
PCS1900 : 1930 ~ 1990 MHz
Bluetooth : 2400 ~ 2483.5 MHz
WLAN : 2400 ~ 2483.5 MHz
GPS : 1575.42 MHz

Number of Channels :

Bluetooth : 79
WLAN : 11

Carrier Frequency of Each Channel :

Bluetooth : 2402+n*1 MHz; n=0~78
WLAN : 2412+(n-1)*5 MHz; n=1~11

GSM : 200 KHz
Channel Spacing Bluetooth : 1 MHz

WLAN : 5 MHz

GSM850 : 32.20 dBm (GSM) / 32.35 dBm(GPRS10)

PCS1900 : 29.27 dBm (GSM)  / 28.73 dBm(GPRS10)
Maximum Output Power to Antenna : Bluetooth 2.25 dBm (1Mbps)

Bluetooth EDR 2.4 dBm (2Mbps) / 2.53 dBm (3Mbps)

WLAN : 14.02 dBm (802.11b) / 14.89 dBm (802.11g)
Type of Antenna Connector N/A

Antenna Type :

GSM : Monopole Antenna
GPS : Ceramic Antenna
Bluetooth : Chip Antenna
WLAN : Chip Antenna

Type of Modulation :

GSM : 0.07 dBi
o GPS : 0.5 dBi

Antenna Gain : Bluetooth : -4.84 dBi
WLAN : -3 dBi

HW Version : A5

SW Version : Moko5

Power Rating (DC/AC , Voltage and

Current of RF element or PA) : DC 3.4V

GPRS / EGPRS Multislot class : 10
GSM : GMSK

Bluetooth (1Mbps) : GFSK

Bluetooth EDR (2Mbps) : 7 /4-DQPSK
Bluetooth EDR (3Mbps) : 8-DPSK
WLAN : DSSS / OFDM

DUT Stage : Identical Prototype
SPORTON International Inc. Page Number : 30f 36
TEL : 886-2-2696-2468 Report Issued Date : Jan. 02, 2008
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : EUNGTAO02




BPORTON LA

F@ FCC Test Report

Report No. : FD701101

2. Test Configuration of Equipment under Test

2.1 Test Manner

a. The EUT has been setup pursuant to ANSI C63.4-2003 and configuration operated in a manner
which tended to maximize its emission characteristics in a typical application.

b. The complete test system refers to 2.2 for EMI test.

c. The following test modes were tested for conduction test:
Mode 1: PCS1900 Idle + GPS Rx + BT Idle + Earphone + Adapter + MP3
Mode 2: WLAN Idle + GPS Rx + BT Idle + Earphone + Adapter + MP3
Mode 3: PCS1900 Idle + GPS Rx + BT Idle + Earphone + USB Link + MP3
Mode 4: GSM850 Idle + GPS Rx + BT Idle + Earphone + USB Link + MP3
d. The following test modes were tested for radiation test:
Mode 1: PCS1900 Idel + GPS Rx + BT Idle + Earphone + Adapter + MP3
Mode 2: WLAN Idle + GPS Rx + BT Idle + Earphone + Adapter + MP3
Mode 3: PCS1900 Idle + GPS Rx + BT Idle + Earphone + USB Link + MP3

Mode 4: GSM850 Idle + GPS Rx + BT Idle + Earphone + USB Link + MP3

e. Frequency range investigated: conduction 150 kHz to 30 MHz, radiation 30 MHz to 13 GHz.

2.2 Description of Test System

|Item Equipment Trade Name | Model Name | FCC ID Data Cable / Power Cord
1. |Base Station R&S CMU 2000 N/A Unshielded, 1.8 m
2. WLAN AP SMC SMC-100 HEDWG4005ACC Unshielded, 1.8 m
3. i-pod Apple A1199 DoC N/A
4. Notebook LEO WB-B55 TUNMBO5TW N/A
5. BT Dongle Engotech ET-BD201 PQY-4710874203662 | N/A
SPORTON International Inc. Page Number : 4 of 36
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2.3 Connection Diagram of Test System

<Mode 1>
Dipale
Antennz Earphone
= EUT BT Dongle
2 ) | Motebook [ Adpter
o] #
1204 60H 1201 60Hz
Base Station ‘
<Mode 2>
& [
WWLAR AP
Earphone
ELT BT Dongle
Fa ) | Motebook Adapter
1200 BOHzZ 1200§ BO0HzZ
SPORTON International Inc. Page Number 1 50f 36
TEL : 886-2-2696-2468 Report Issued Date : Jan. 02, 2008
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : EUNGTAO02



ea F@ FCC Test Report

Report No. : FD701101

<Mode 3~4>

Dipole iPod
Antenna
]
¥
Earphone BT Dongle
— | Adapter
Motebook
ELT [ ]
L

Base Station

120Wac § 60Hz
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3. Test Software

The EUT is in PCS1900 idle mode controlled by base station simulator or linked with WLAN AP in idle
mode.

At the same time, EUT was linked with Bluetooth Dongle in idle mode and GPS in Rx mode.

SPORTON International Inc. Page Number 1 7 of 36
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4. General Information of Test
4.1 Test Facility
Test Site Location : No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
Test Site No. : CO04-HY, 03CH04-HY
4.2 Test Voltage
AC 120V / 60Hz
4.3 Standard for Methods of Measurement
ANSI C63.4-2003
4.4 Test Compliance
FCC Part 15 Subpart B
4.5 Frequency Range
a. Conduction: from 150 kHz to 30 MHz
b. Radiation: from 30 MHz to 13000MHz
4.6 Test Distance
The test distance of radiated emission from antenna to EUT is 3m.
SPORTON International Inc. Page Number : 8 of 36
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5. Test of Conducted Powerline

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 kHz and return
leads of the EUT according to the methods defined in ANSI C63.4-2003 Section 3.1. The EUT was
placed on a nonmetallic stand in a shielded room 0.8 meters above the ground plane as shown in
section 5.3. The interface cables and equipment positioning were varied within limits of reasonable
applications to determine the position produced maximum conducted emissions.

5.1 Major Measuring Instruments
As described in Chapter 7.

5.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).

c. All the support units are connecting to the other LISN.

d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

f.  Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

h. Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum

Hold Mode.

SPORTON International Inc. Page Number 1 9 of 36
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5.3 Typical Test Setup Layout of Conducted Powerline

Ante
\_U A
A Base Station
80 cm to the ground plane
L A 4
L.I.S.N T
L.IS.N 2902
I
SPORTON International Inc. Page Number : 10 of 36
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5.4 Test Result of AC Powerline Conducted Emission

5.4.1 Test Mode: Mode 1

Frequency Range of Test: from 0.15 MHz to 30 MHz
Temperature: 24~26°C

Relative Humidity: 49~52%

Test Engineer: __Sun

All emissions not reported here are more than 10 dB below the prescribed limit.

M The test that passed at the minimum margin was marked by a frame in the following data
Date: 2007-12-15

Level {dBu'v)
80

CISPRICHSWVCCI-B

CISPRICHSVCCI-B AV

40
| ‘
! | 3 it
I
L 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO04-HY
Condition : CISPR/CHNS/VCCI-B LISN 200704 99041 LINE
EOT : Smart Phone
POWER: 120Vac/60Hz
Model :FD 701101
Memo :PCS1900 Idle + GPS Rx+ BT Idle
Memo :+Earphone + Adaptor +RP3
Over Limit Read LISN Cable
Freq Lewvel Limit Line Lewel Factor Loss Remark
MH= dBulf dB dBulf dBulf de de
1 01721540 44.13 -20.73 64_86 423_89 o._10 o.14 QP
2 0.1721540 28 1% -26_68 54 86 27.94 0_10 0_14 Rverage
3 0.2127940 38.26 -24_.8%4 £3_10 37.97 0._10 0.1% QP
4 0.2127%40 23715 -29.35 53.10 23 46 o_10 0.1% RAverage
5 0.2588790 34.69 -26.78 £1.47 34.232 0._10 0.36 0P
& 0.2588790 22.24 -29.23 51.47 21.7% 0._10 0.36 Rverage
7 0.3018750 32.03 -28 16 60_19% 31 44 0_10 0.49% 0P
g 0.3018750 24.50 -25.69 50.1% 23.9%1 o0.10 0.49% Rverage
9 0_3464610 27.43 -31_62 5905 26.72 o._10 0o.61 QP
10 0.3464610 1770 -31.35 4905 16 99 0_10 0.61 hverage
11 0.4736020 27.20 -29.25 56.45% 26.42 0._10 0.68 QP
[ 12 m0_ 4726020 26.08 -20_37 46.45 25_30 0_10 0.6% fAverage |
SPORTON International Inc. Page Number 1 11 of 36
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Level {dBu'v¥)
80

Date: 2007-12-15

CISPRICHSWCCI-B

CISPRICHSVCCI-B AV

4“ !
NEE
L & 1|
i 1
1
L 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO04-HY
Condition : CISPR/CMS/VCCI-B LISN 200704 99041 WEUTRAL
EUT : Smart Phone
POWER: 120Vac/60Hz
Model :FD 701101
Memo :PCS1200Idle + GPS Ex+ BT Idle
Memo :+Earphone + Adaptor +RP3
Over Limit Bead LISN Cable
Freq Lewvel Limit Line Lewvel Factor Loss Remark
MH= dBul dB dBul dBul¥ de de
1 0.1721540 43.75 -21.11 &4 86 43.51 0_10 0.14 QP
2 01721540 28.04 -2Z26_ 82 G4 86 27.80 o._10 0.14 Average
3 0.2127940 37.8¢ -25.24 £3_10 37.57 0._10 0.19% QP
4 0.2127940 24_.4% -28%_62 53.10 2419 0._10 0.19 Rverage
5 0.2602550 33.17 -28.25 £1.42 3270 0_10 0.37 QP
& 0.2602550 22.69 -28.73 5142 22 22 0_10 0.37 Rverage
T 0_.3050%910 30.43 -2%_ 47 &0.10 29_83 o._10 o.50 QP
g 0.3050910 25.9%1 -24.19 50_10 25.31 0._10 0.50 hverage
9 0.3464610 27.21 -31.8%d4 5905 26.50 0_10 0.61 QP
10 0.3464610 18_8% -30_.16 49 05 18_1%8 o._10 0.61 RAverage
11 0.4282480 26.11 -31.18 57.29 25_30 0._10 0.71 QP
12 o0.4282480 22_.21 -25.08 4729 21_40 o._10 0.71 Rverage
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5.4.2 Test Mode: Mode 2

Frequency Range of Test: from 0.15 MHz to 30 MHz

Temperature: 24~26°C
Relative Humidity: 49~52%
Test Engineer: _ Sun

All emissions not reported here are more than 10 dB below the prescribed limit.
I The test that passed at the minimum margin was marked by a frame in the following data

Level {(dBu'v)
80

Date: 2007-12-15

CISPRICHSWCCI-B

\
\

CISPRACHSVCCIL-B AV

JI

L 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO04-HY
Condition : CISPR/CNSACCILB LISN 200704 99041 LINE
EOT : Bmart Phone
POWER : 120Vac/60Hz
Model :FD 701101
Memo :WLANIdle + GPS Ex+ BT Idle
Memo :+Earphone + Adapior +RMP3
Over Limit PRead LISN Cable
Freq Lewvel Limit Line Lewvel Factor Loss Remark
MH= dBulV dB dBulf dBulf dB dB
| 1 o0.1721540 44.31 -20.55 64.86 49407 o._10 0.14 QP |
2 0.1721540 28.27 -26.59 54 86 28.03 0._10 0.14 Rverage
3 0_.2162030 38.59% -24_37 62_.96 38.28 o._10 o.21 QP
4 0.2162030 24 13 -28 83 K2 %6 23 82 0_10 0._21 hverage
5 0.2588790 34.95 -26.52 6147 34.49 0._10 0.36 QP
& 0_2588790 22.19% -2%_ 28 51.47 21.73 o._10 0.36 Rverage
7 0.3034790 21.60 -28.55 £0.15 31.00 0._10 0.50 QP
g 0.3024790 25.78% -24.371 50.15 25.1% 0._10 0.50 Rverage
9 0.38#51%00 19%_9%% -2%_ 1% 48_17 1919 o._10 0.0 Rverage
10 0.3851900 26.93 -31.24 58.17 26_13 0._10 0.70 QP
11 0.4282480 21.46 -25_8%#3 4729 20_.65 o_10 0.71 Rverage
12 0.4282480 26_.35 -30.94 57.29 25 54 0._10 0.71 QP
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Date: 2007-12-15

Level {dBu'v)
&0

CISPRICHSWCCI-B

CISPRICHSVCCI-B AV

40
3
! |-
(M
/
L 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO04-HY
Condition : CISPR/CHS/VCCI-B LISN 200704 99041 WEUTRAL
EOT : Smart Phone
POWER: 120Vac/60Hz
Model :FD 701101
Memo :WLANIdle + GPS Ex+ BT Idle
Memo :+Earphone + Adaptor +RP3
Over Limit Bead LISN Cable
Freq Lewel Limit Line Lewvel Factor Loss Remark
MH= dBul dB dBul dBulf de de
1 0.1703400 43.43 -21.51 621_.94 4319 0._10 0.11 QP
2 0.1703400 27.61 -27.33 5H4.94 27.37 o._10 0.14 Average
3 0.2127940 37.8¢ -25.24 £3_.10 37.57 0._10 0.19% QP
4 0.2127%40 24_55 -28.55 53.10 24 26 o._10 0.1% RAverage
5 0.2588790 23.52 -27.9%5 51.47 23.0& 0._10 0.3¢ Rverage
& 0.2588790 34.53 -26.9%4 61.47 34.07 0._10 0.36 QP
T 0_3018750 25.06 -25.13 50.19% 24.47 o._10 0.4% Rverage
& 0.3018750 31.73 -28.46 6019 3114 0._10 0.49% QP
9 0.3246300 28.34 -30.75 5909 27 54 0._10 0.60 QP
10 0_3446300 20.51 -28 58 49 09 19 81 0_10 0_60 Rvrerage
11 0.4711010 26_84 -29.65 5649 26 _06 0._10 068 QP
12 0.4711010 25.1% -21._.31 46.49 24 40 o_10 0._68% Rverage
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5.4.3 Test Mode: Mode 3

Frequency Range of Test: from 0.15 MHz to 30 MHz
Temperature: 24~26°C

Relative Humidity: 49~52%

Test Engineer: _ Sun

All emissions not reported here are more than 10 dB below the prescribed limit.
I The test that passed at the minimum margin was marked by a frame in the following data

Level {dBu'v¥)
80

Date: 2007-12-15

CISPRICHSWCCI-B

CISPRICHSVCCI-B AV

=
e |

r

L 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO04-HY
Condition : CISPR/CMS/AVCCI-B LISN 200704 99041 LINE
EUT : Smart Phone
POWER: From System
Model :FD 701101
Memo :PCS1200Idle + GPS Ex+ BT Idle
Memo :+Earphone + USH Link + RMP3
Over Limit FBead LISN Cable
Freq Lewvel Limit Line Lewvel Factor Loss Remark
MH= dBul dB dBul dBul¥ de de
1 0.19139%0 42.97 -21.01 £3_9%8 42.73 0_10 0.14 QP
2 E0.19139%0 38.4% -15_.50 53_9%8 3824 o._10 0.14 Average
3 0.2547970 324.50 -27.10 £1_ 60 34.05 0._10 0.35 0P
4 0.2547970 30.57 -21.03 51.%0 30.12 0._10 0.35 Rverage
5 0.319%9920 32 38 -27.33 59.71 31 M 0_10 0.54 0P
& E0.3199920 29.79 -19.9%2 4971 29.15 0_10 0._54 Rverage
T 05155030 27.40 -28_60 G600 2665 o._10 o.65 QP
g E0.5155030 26.25 -19.75 46_00 25 50 0._10 0.65 Rverage
2@ 2,972 27.86 -18.14 46_00 2739 0_10 0.37 Rverage
10 2.972 30.24 -25_.76 G&_ 00 29.77 o._10 o.37 QP
11 4. 458 31.36 -24_64 5600 30.94 0.11 ©0.31 QP
12 = 4 458 27.85 -18.15 46_00 27.43 011 0.31 RAverage
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Date: 2007-12-15

Level {dBu'v)
&0

\

CISPRICHSWCCI-B

\

CISPRICHSVCCI-B AV

4

40
K .I 11
‘ 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO04-HY
Condition : CISPR/CHNS/VCCI-B LIS 200704 99041 NEUTRAL
EUT : Smart Phone
POWER: From System
Model :FD 701101
Memo :PCS1200Idle + GPS Ex+ BT Idle
Memo :+Earphone + USH Link + RMP3
Over Limit Bead LISN Cable
Freq Lewvel Limit Line Lewvel Factor Loss Remark
MH= dBul dB dBul dBul¥ de de
1 E0.1924150 47.21 -16.72 £3.93 46.97 0_10 0.14 QP
2 E0.1924150 37.49% -16.44 53_9%3 37.25 o._10 0.14 Average
3 0.2575110 20.71 -20_.%0 5151 30.2¢ 0._10 0.35 Rverage
4 0.25715110 39.54 -21_9%7 £1.51 3909 0_10 0.35 QP
5 0.32169%20 38.59% -21.07 59 66 37.95 o._10 o.54 0P
6 E0.3216920 33.04 -16.62 49 66 32.40 0._10 0.54 Rverage
T 0. 4515500 33.33 -23.52 G685 3254 o_10 o.6% QP
g E0.4515500 20.63 -16.22 46 85 2984 0._10 0.69 Rverage
9 E0.5155030 30.53 -15.47 4600 29 7% 0._10 0.65 Rverage
10 0.5155030 33.35 -22_65 G600 32_60 o._10 o.65 QP
11 1.463 22.31 -22.69 5600 31 .77 0_10 0.44 QP
[12 @ 1.163 231.91 -14.09 4600 3231.37 0._10 0.44 Average
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5.4.4 Test Mode: Mode 4

Frequency Range of Test: from 0.15 MHz to 30 MHz
Temperature: 24~26°C

Relative Humidity: 49~52%

Test Engineer: _ Sun

All emissions not reported here are more than 10 dB below the prescribed limit.
M The test that passed at the minimum margin was marked by a frame in the following data

- Lewvel (dBuv) Date: 2007-12-20

CISPRICHSWCCI-B

CISPRACHSACCI-B AV

4“ n
1p '
il
’ 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO04-HY
Condition : CISPR/CNS/VCCI-B LIS 200704 99041 LINE
EUT : Smart Phone
POWER: From System
Model :FD 701101
Memo : GSMES0 Idle + GPS Rx+ BT Idle
Memo :+Earphone + USH Link + RMP3
Over Limit Bead LISN Cable
Freq Lewvel Limit Line Lewvel Factor Loss Remark
MH= dBul dB dBulf dBulf de de
1 @0.1903870 45.04 -18_ %8 64_02 44 80 0._10 0.14 QP
2 E0_1903870 34.93 -1%. 09 54_02 34 69 o._10 0.14 Average
3 0.2588790 38.53 -22.94 6147 38.07 0._10 0.36 QP
4 0.2588790 28_6% -22.79 51.47 28_22 o_10 0.36 Rverage
5 0.3166190 32.71 -27.09 59 %0 32 0% 0_10 0.53 0P
& 0.3166190 20.80 -29_00 49 &0 20.17 0_10 0.53% Rverage
T 0_.3872360 30.9%8 -27.14 58_12 30.1%8 o._10 o.70 QP
g 0.3872360 23.53 -24.59 48 12 22732 0._10 0.70 hverage
9 2.900 22.35 -22.65% 46_00 21 %% 0._10 0.37 Rverage
10 2.900 26_80 -29_20 5600 26 33 0_10 0.37 0P
11 5.08% 21.45 -28.55 50_00 21 03 0_13 0.29% Rverage
12 5.08% 25.01 -34_99% &0_00 24 59 013 o.2% QP
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Date: 2007-12-20

Level {dBuv)
&0

CISPRICHSWVCCI-B

CISPRICHSACCI-B AV

40
] ;
1p 11
1[2
4 0.150.2 0.5 1 2 5 10 20 30
Frequency {MHz)
Site : CO04-HY
Condition : CISPR/CHNS/VCCI-B LISN 200704 99041 NEUTRAL
EUT : Smart Phone
POWER: From System
Model :FD 701101
Memo : GSMES50 Idle + GPS Rx+ BT Idle
Memo :+Earphone + USH Link + MP3
Over Limit Read LISN Cable
EFreq Lewvel Limit Line Lewvel Factor Loss Remark
MH= dBul dB dBul dBul¥ dB dB
| 1 @0.1934380 47.93 -15%.96 &3 £9 47 69 0.10 014 QP
2 E0.19234380 37.22 -16.67 5389 36_ 98 o.10 0.14 RAverage
3 02575110 39.47 -22. 04 61.51 39%.02 o._10 0.35 0P
4 0.25%75110 30.41 -21.10 51.51 29_9% 0.10 0.35 RBverage
5 0.31999%20 38.50 -21.21 59%.71 37.86 o._10 o.54 QP
& E0.3199920 32_10 -17 .61 49 71 31 46 0. 10 0.54 Rverage
T 04491640 33.39 -23.50 5689 32 60 0.10 o.6% QP
& E0_ 4491640 29_92 -16_97 46_89 2913 o_10 0._69 Rverage
9 0.6456540 27 4% -28.52 56_00 26 80 o.10 058 QP
10 0.6456540 24_61 -21.39 4600 23 93 o.10 0.58% Average
11 0.96%0310 24_70 -31.30 56.00 24 15 o._10 0.45% 0P
12 0_.9%6%0310 22_43 -23.57 46.00 21 88 0.10 0.45 Rverage
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5.5 Photographs of Conducted Powerline Test Configuration

Please refer to Appendix B
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6. Test of Radiated Emission

Radiated emissions from 30 MHz to 13 GHz were measured with a bandwidth of 120 kHz and 1MHz
according to the methods defines in ANSI C63.4-2003. The EUT was placed on a nonmetallic stand,
0.8 meter above the ground plane, as shown in section 6.3. The interface cables and equipment
positions were varied within limits of reasonable applications to determine the positions producing
maximum radiated emissions.

6.1 Major Measuring Instruments

As described in Chapter 7.

6.2 Test Procedures

a. The EUT was placed on a turntable with 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a Bi-Log antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength both for horizontal polarization and
vertical polarization of the antenna.

e. For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

f. Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the quasi-peak method and reported.
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6.3 Typical Test Setup Layout of Radiated Emission

Artennz
1
I I_] |
1~4m
EUT
? [ | i 3m i I L
0aMm
¢ Ground Plane _\
TumTakle Gt —
Spectrum Analyzer !
Test Receiver
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6.4 Test Result of Radiated Emission

6.4.1 Test Mode: Mode 1

* Test Distance: 3m
*  Temperature: 26~27°C
* Relative Humidity: 55~57%

*  Emission level (dBuV/m) = 20 log Emission level (uv/m)
= Test Engineer:

Andrew

* Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Bl The test that passed at the minimum margin was marked by a frame in the following data
Date: 2007-12-18 Time: 05:33:03

Level (dBuY/m)
80

FCCCLASS-B
-pdB
40 —I
G
I 2 3 5
! 30 224, 8. 612, 806. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-BE 3m ANTETE4 HORIZONTAL
EUT Emart Phone
DOWEER t1E0Vac /60Hz
MODEL cFD 701101
MEMO :FCE 1300 Idle+GPS Bx+ET Idlet+Earphonet
MEMO thdaptor+MP32
Plane :H
Ower Limit Deadintenna Cable Preaup Ant  Takle
Freg Lewel Limit Line Lewel Factor Loss Factor Paos Pos PRemark
MH=z dBEuV/m dE dBuW m dBul dE fm dE dE oI deog
1 34 860 Z8.64 -11.36 40.00 329270 1&6_EF9 0.91 Z8.EF6 a0 298 Peak
z 81.300 28.4% -11.51 40.00 48 3% 7.10 1.3 z8.E4 =T -—— Peak
] 17E. B30 E8.90 -14_60 4350 46.55 8.49 1.76 ET.50 -—= -—— Peak
4 704,600 ZE_44 -Z0_E5& 45.00 20.90 2013 F.E0 29,09 S —-—— Paak
£ gL0.E00 Z27.47 -1l3.53 46.00 320.75 zZ1.70 3,88 Z8.8F% S == -—— Peak
& Sg882.100 30.20 -z3.80 E4_00 E3.08 EE.7E 3.99 EB.EE rigr -—— Peak
Remark: The spurious emission above 1 GHz is too low to be taken.
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- Level (dBuv/m) Date: 2007-12-18 Time: 05:40:16
FCC CLASS-B-
dB

2
2] 4
3
! 30 224, 418. 612, 06, 1000
Frequency (MHz)
Bice t0ZCHO4-HY
Condition: FCC CLASS-B 3m ANTET?EZ4 VERTICAL
EUT :Smart Phone
POWER 1 1E0Vac f60HE
MODEL SFIr 701101
MEMO :FCE 1200 Idle+GPS Bx+ET Idlet+Earphonet
MEMO tAdaptor+MP3E
Plane :H
Ower Limit Beadintenna Cable Preaup int Tabkle
Fregq Lewel Limit Line Lewel Factor Loss Factor Daos Pos Pemark
MHz dBEuV./m dE dEuY/m dEuy dE /m dE dE CIn deg
1 23.780 EFg.88 -11.1F 40.00 239.33 1&. 31 0.91 E8.F& 100 25l Peak
Z g2.3280 ZE.09% -14.91 40_.00 44 30 7.1z 1. 2% z28.E4 iz —-—— Paak
3 103,980 E23.00 -20_.50 43.50 4131 8.48 l.40 z8.18 -——= —-—— Peak
4 TE0.E00 EL5.EB8 -zo. 4z 45.00 31.08 1991 3.55 Eg.54 = -—— Peak
E S8E0.E00 Z22.96 -17.04 45.00 22.24 21.70 .88 Z8.8F% ] —-—— Peak
& Q85,300 321.54 -E2Z2_ 45 400 30.50 zZE_6E 3.9% Z8.63 e -—— Peak
Remark: The spurious emission above 1 GHz is too low to be taken.
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6.4.2 Test Mode: Mode 2

- Test Distance: 3m
*  Temperature: 26~27°C
* Relative Humidity: 55~57%
*  Emission level (dBuV/m) = 20 log Emission level (uv/m)

= Test Engineer:

Andrew

= Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

M The test that passed at the minimum margin was marked by a frame in the following data
Date: 2007-12-18 Time: 05:51:33

Level (dBuY/m)
80

FCC CLASS-B
-pdB
3 a3 y
1 2 4
! 30 224, 418. 612, 0. 1000
Frequency (MHz)
Bite :0ZCHO4-HY
Condition: FCC CLASS-B 3m ANTETEZ4 HORIZONTAL
EUT :Emart Phone
POWER 1 1E0Vac f60HE
MODEL SFIr 701101
MEMO WLAN Idle+GPS Bx+ET Idlet+Earphone+
MEMO D Adaptor+MP3
Plane tH
Ower Limit Beadintenna Cable Preaup int Tahkle
Fregq Lewel Limit Line Lewel Factor Loss Factor Paos Pos Pemark
MHz dEuV/m dE dBuW/m dBul dE fm dE dE oI deg
1 Bl.E70 E7.2l -lz.7% 40.00 47.07 7.10 l.z8 EB.24 100 184 Peak
z leg. 780 2815 -1L5.35 43.E50 4E5_ gL g8.70 1.72 27.83 e —-—— Peak
3 Z04 . 620 Z9._.4F -14.08 43.50 46 EFZF Q.02 l.30 z7.7%9 —-——= —-—— Peak
4 BEOD.Z00 EZ&_.56 -19.44 46.00 E5.84 E1.70 3.88 EB.85 = -—-— Peak
£ Q1,000 2545 -1& 55 45.00 E9.37 2479 I.98 E8.70 = —-—— Peak
& looo.ooo  3E.1Y —-El.832 E4.00 230.7E Z6.05 4.00 E8.680 iz -—-— Peak
Remark: The spurious emission above 1 GHz is too low to be taken.
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- Level (dBuY/m) Date: 2007-12-18 Time: 05:58:52
FCC CLASS-B-
B

5 £
2 4
3
! 30 224, 418. 612, 06, 1000
Frequency (MHz)
Bite :0ZCHO4-HY
Condition: FCC CLASS-B 3m ANTET?EZ4 VERTICAL
EUT Emart Phone
POWER 1 1E0Vac f60HE
MODEL SFIr 701101
MEMD :WLAN Tdle+GPE Bx+ET Idlet+Earphonet
MEMO D Adaptor+MP3
Plane :H
Ower Limit Beadintenna Cable Preaup int Tahkle
Fregq Lewel Limit Line Lewel Factor Loss Factor Paos Pos Pemark
MHz dEuV/m dE dBuW/m dBul dE fm dE dE oI deg
1 23.780 E8.7F -ll.28 40.00 3977 1&6.31 0.%1 EB.Z6 100 47 Peak
Z 21.E70 24.81 -1L5.1% 40.00 44 g7 .10 1. k2 Z28.E4 iz —-—— Paak
3 103,980 Z3.15 -20.35 43.50 41_4¢6 8.48 1.40 z28.18 —-——= —-—— Peak
4 gEO.Z00 Z7.13 -183.87 46.00 30.41 E1.70 3.88 EB.85 = -—-— Peak
£ QE1.000 21.54 -14._ 48 45.00 321486 2479 I.98 E8.70 = —-—— Peak
& l000. 000 3F2.63 —-z1.37 54,00 31.18 EZ6.05 400 Z8.e0 e -—— Peak
Remark: The spurious emission above 1 GHz is too low to be taken.
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6.4.3 Test Mode: Mode 3

- Test Distance: 3m
*  Temperature: 26~27°C
* Relative Humidity: 55~57%
*  Emission level (dBuV/m) = 20 log Emission level (uv/m)

Test Engineer:

= Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
Il The test that passed at the minimum margin was marked by a frame in the following data

Level {dBuv/my)
80

Andrew

Date: 2007-12-18 Time: 06:21:45

FEE€ CLASS-B
pdb
4“_| ] 2 o 5 B
I]:il] 224, 418, 12, 806, 1000
Frequency {MHz)
Site :03CHO4-HY
Condition: FOC CLASS-BE 3m ANTZ2724 HORIZONTAL
EUT :Bmart Phone
POWER :120vVac/ 60Hz
MODEL FD F7ol1l01
MEMO :PCce 1200 Idle+EP8 Rx+BT Idlet+Earphone+t
MEMO :USE Link+MEP3
Plane 'H
Ower Limit Deadbntenta Cable Preanp Ant Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Fos Pos Pemark
MNH= dBEuV/m dE dBul/m dBui dB fm dE dE CIn deg
| 1@ 213330 32&6.40 -7.10 432 50 2 LEF_ 49 9.7 1.83 “ER7 100 165 Peak
Z EZE.EBO0 37.5%% -8.01 4&6.00 ESE.4F2 11.31 199 E7:73 = --— Peak
2@ zEg_ 420 27.47 -2_.E58 d45.00 E0O_4% 12 E3 Z.08 z7.68 e -—— Paak
4 485 400 323_86 -1Z.14 46.00 43.41 1&._40 Z.74 zZ8_.g9 -——= -—— Peak
E EZl.700 3e.E8 -9.72 4¢.00 44_.E54 17_54 Z.93 ER.03 e --— Peak
& @ 85100 27_EZE -82.78 46.00 42.81 2006 2.48 z92_10 i -—— Peak
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Level {dBuv/m)
ar

Date: 2007-12-18 Time: 23:29:00

FCC CLASS-B

-6dB

4 =] FCC CLASS-B-AV
]
49 1 ! | -6dB
0
1000 3400, 5800, 8200, 10600, 13000
Frequency (MHz)
Site c03CHO4-HY
Condition: FCC CLASE-E 3m HF-ANT-3117 HORIZONTAL
EUT :Smart Phone
POWEER 1 1E0Vac fe0HE
MODEL tFI» 701101
MEMO tPCE 1200 Idle+GPS Bx+EBET IdletEarphonedt
MEMO :UZE Link+MP3
Plane H
Ower Limit Leadintenna Cable Preanp int Tahle
Freq Lewesl Limit Line Lewesl Factor Loss Factor Pos Po=s PBemark
MH= dBEuV/m dE dBuV/m dBul dE fm dE dE oI deo
1 13&0_000 47._98 46_ 45 31.94 3.E9 33,70 clacee! --— Peak
z 4446 000 E0.43 —-z3.E57 7400 44.F0 34.54 E.e7 34_EF8 loao 0 Peak
3 4445 000 40.z1 -13.79 54 00 33.98 32484 L.e7 34_ZF8 100 £31 Awerage
4 982 000 E3_&0 —-Z0.40 400 43.7E5 26.00 &5.35 3E_E0 loao 0 Peak
5 9232 000 43_50 -10.50 B4 00 33.65  326.00 6,35 32_&0 oo l4& Awerage
] 808&6_000 E3_46 —-zZ0.54 4. 00 44.17 36.EZ2 .80 3373 loa 0 Peak
7 g035_000 43.3% -10.&61 E54_00 34.10 36.EE .80 3373 laoao 138 Awerage
Remark:

1. #1 BS BCCH Signal.
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Level {dBuv/my)
&0

Date: 2007-12-13 Time: 06:28:558

FCC CLASS-B
-pdB
44]—'
l]3l] 224, 418. 612, B0E. 1000
Frequency (MHz)
Zite :03CHO4-HY
Condition: FCC CLAZS-B 3m ANTZ7:24 VERTICAL
EUT Emart Phone
POWER 1 1Z20Vac /&0Hz
MODEL :FDr 701101
MEMO tPCE 1200 Idle+GPE Ex+ET IdletEarphonedt
MEMO USE Link+MP3
IPlane :H
Ower Limit Deadinternna Cable Preanp Ant Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Fos Pos PBemark
MH= dBEuV/m dE dBuW/m dBEual dE fm dE dE oI deo
1 le6. 890 3Z.66 -10.284 43_.50 50.08 5.81 1.7 27.93 ki) --— Peak
z EO08.740 33.TE -3.78 43.50 S50.Z1 9.39 1.21 &7.78 loo 313 Peak
3 £33.310 323.98 -1Z.0F 46.00 45.41 11.321 1.9% E7.73 -—= --— Peak
4 E31.700 323.90 -1Z.10 46.00 4Z.16 17.84 Z.93 29,03 e -—— Peak
5 EEG. 100 34.05 -11.25 46.00 33.64 E0.06 .48 E3.10 clarca) --— Peak
& 701.800 325.45% -10.51 46.00 40,595 E0.13 .50 E9.10 —h --— Peak
SPORTON International Inc. Page Number : 28 of 36
TEL : 886-2-2696-2468 Report Issued Date : Jan. 02, 2008
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : EUNGTAO02



BPORTON LA

C

FCC Test Report

Report No.

FD701101

Level {dBuv/my)
97

Date: 2007-12-18 Time: 23:36:18

FCC CLASS-B

-6dB

FCC CLASS-B-AY

4 £
2

49 1 ! | -6dB

0

1000 3400. 5800, 8200, 10600, 13000

Frequency (MHz)
Zite :03CHO4-HY
Condition: FEC CLABS-E 3m HF-ANT-3117 WERTICLL
EUT :8mart Phone
POWEER D 1E0Vac fe0HE
MODEL tFDI» 701101
MEMO tPCS 1200 Idle+GPS Bx+ET IdletEarphonedt
MEMO :USE Link+MP3
Plane :H
Ower Limit Leadintenna Cable Preanp int Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MH= dEuWV/m dE dBuW/m dBulr dB /m dE dE oI deg
1 13g0_ 000 47 9E 4633 31.94 3.E9 3370 aclicesd --— Peak
z 4485 000 E0.1% -z3.81 74.00 43.93 324.88 E.g8 34_30 loao 0 Peak
3 44836 000 40_z0 -13.80 54 00 33.94 3488 L.eg 34_30 100 £47 Awerage
4 &5&646_ 000 E3_E5F -Z0.48 74_00 44.07 36.00 5.4 3279 loa 0 Peak
5 &&de_ 000 43.4% -10.51 EB4_ 00 34.04 35.00 6.4 3E_TR loao EES Awerage
] g2lag_ 000 E£3.0% -z0.91 74_00 43.83% 326.24 &.88 3383 100 0 Peak
7 2l88._000 43_.1F -10.8%8 E54_00 3I3_9F 32E6.24 &.88 3389 laoao 3E1 Awerage
Remark:

1. #1 BS BCCH Signal.
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6.4.4 Test Mode: Mode 4

- Test Distance: 3m
*  Temperature: 26~27°C
* Relative Humidity: 55~57%
*  Emission level (dBuV/m) = 20 log Emission level (uv/m)

= Test Engineer:

Andrew

= Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
Il The test that passed at the minimum margin was marked by a frame in the following data

Level {dBuv/my)
&0

Date: 2007-12-20 Time: 03:05:11

FCC CLASS-B
-pdB
Wﬁ
=
3 3
l]3l] 224, 418. 612, B0E. 1000
Frequency (MHz)
Bitce T O03CHO4-HY
Condition: FOO CLASS-E 3Sm ANTZT7Z4 HORIZONTAL
EUT Emart Phone
POWER D 1E0Vac fe0Hz
MODEL tFD 701101
MEMO IGEM BE0 Tdle+GPS Bx+ET IdletEarphonet
MEMO tUSE Link+MP3
IPlane :H
Ower Limit Deadinternna Cable Preanp Ant Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Fos Pos PBemark
MH= dBEuV/m dE dBuW/m dBEual dE fm dE dE oI deo
1 71.850 30.65 -9.35 40.00 51.8F 5.88 1. 70 E8. F6 wtace] -—— Peak
| 2 [ 193,620 324,79 -5, 7)1 43,50 L1, .94 2.83 l.85 27,83 100 3zL P
3 EIE.EOO ZE_ZT -13.63 46,00 45,88 11.74 1.9% E7.73 -—= --— Peak
4 BFZE. Q00 2E.09 -10.91 46 00 47.13 13.4F5 Z.35 ET.832 e --— Peak
5 435,100 35.75 -1l0.z25 46,00 45.04 1e_89 Z2.81 Z3.3%9 e tarcal —=== Feak
& g80_.300 323.5E -1Z.48 46.00 3E5.6E EZ.E0 3.9 EB.BE —h --— Peak
Remark: The spurious emission above 1 GHz is too low to be taken.
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- Level {dBuv/m) Date: 2007-12-20 Time: 03:12:24
FCC CLASS-B-
a8

l]3l] 224, 418, 612, 806. 1000
Frequency (MHz)
Site t03CHO4-HY
Condition: FCC CLASS-B 3m ANTET?Z4 WERTICAL
EUT I3mart Phone
POWEER D 1E0Vac fe0HE
MODEL SFI» 701101
MEMO IGEM 850 Idle+EPS Bx+ET Idlet+Earphonedt
MEMO :USE Link+MPZ
Dlane :H
Ower Limit Deadintentna Cable Preanp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Pos Pos PBemark
MHz dBEuV,/m dE dEuV/m dEuY dE dE dE CIn deg
1@ 7l.8E50 20.81 -%.1% 40.00 5132 =11 1. 20 Z8.Eg 100 z218 Peak
Z 182,880 33.45 -10.05 43_&50 E0.E0 5.03 l.&80 E7.87 —o --— Peak
2 g3z kB0 2E_18 -13.82 46.00 46.&61 11.31 l.8% z7.732 -—= —-—— Peak
LY 498 100 2311 -1Z2.8% 46.00 4240 1le_89 Z.81 zg8.39 = -—— Peak
= EEE. 300 36,77 -9.z3 4¢.00 43.55 18_.85 3.03 E.07 ctarical --— Peak
= 881700 2E_1T -13.83 46,00 32423 EZE2_83 3.93 z8.8E b =oreiPeak
Remark: The spurious emission above 1 GHz is too low to be taken.
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6.5 Photographs of Radiated Emission Test Configuration

Please refer to Appendix B
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7. List of Measuring Equipment Used
. L Calibration
Instrument Manufacturer Model No. Serial No. | Characteristics Date Due Date Remark
. Conduction
EMC Receiver R&S ESCS 30 100359 9kHz — 2.75GHz | Mar. 01, 2007 | Feb. 29, 2008
(CO04-HY)
Conduction
LISN MessTec NNB-2/16Z 99079 9kHz — 30MHz | Mar. 31, 2007 | Mar. 30, 2008
(CO04-HY)
LISN Conduction
. EMCO 3810/2NM 9703-1839 9kHz — 30MHz | Mar. 22, 2007 | Mar. 21, 2008
(Support Unit) (CO04-HY)
Conduction
RF Cable-CON UTIFLEX 3102-26886-4 CB049 9kHz — 30MHz | Apr. 20, 2007 | Apr. 19, 2008
(CO04-HY)
Conduction
ISN SCHAFFNER ISN T400 21653 9kHz —30MHz | Mar. 09, 2007 | Mar. 08, 2008
(CO04-HY)
; Conduction
EMI Filter LINDGREN LRE-2030 2651 <450 Hz N/A N/A
(CO04-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO04-HY)
3m Semi 30 MHz - 1 GHz Radiation
. TDK SAC-3M 03CHO04-HY Oct. 29, 2007 | Oct. 28, 2008
Anechoic 3m (03CHO4-HY)
Amplifier HP 87405A | 3950M00135 | 10MHz - 3 GHz | Mar. 02, 2007 | Mar. 01, 2008 | Radiation
(03CHO04-HY)
Spectrum jati
P R&S FSP30 100792 | 9KkHz—30GHz | Dec. 13, 2007 | Dec. 12, 2008 | R2diation
Analyzer (03CHO04-HY)
. Radiation
Bilog Antenna SCHAFFNER CBL6112B 2724 30 MHz - 1 GHz | Aug. 13, 2007 | Aug. 12 2008
(03CHO04-HY)
Turn Table HD Deis HD 2000| 420/610 | 0 - 360 degree N/A N/A Radiation
(03CHO4-HY)
Antenna Mast Chaintek 3000 N/A 1m-4m N/A N/A Radiation
(03CHO4-HY)
Suhner RG223/U Radiation
RF Cable-R03m . CB024 30 MHz - 1 GHz | Sep. 20, 2007 | Sep. 19, 2008
Switzerland + +RG8/U i i (03CHO4-HY)
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8. Uncertainty of Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)
Uncertainty of Xi
Contribution Probability U(Xi )
dB Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
Combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of 226
confidence of 95%  U=2Uc(y)
Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)
Uncertainty of Xi
Contribution 4B P'rob.abil'ity u(x;)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
Combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of 264
confidence of 95%  U=2Uc(y)
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Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz
Uncertainty of "
Contribution 4B Probability u(x,) Ci Ci*u(x)
Distribution
Receiver reading 10.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration 11.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration 10.50 Normal(k=2) 0.25 1 0.25
Receiver Correction 1+2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional 1+1.50 Rectangular 0.87 1 0.87
Site imperfection 12.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR I'1l= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2= 0.194
Uncertainty=20log(1-I'1*T'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of 479
confidence of 95%  U=2Uc(y)
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9. Certification of NVLAP Accreditation

United States Department of Commerce
National Institute of Standards and Technology

N0

Certificate of Accreditation to ISO/IEC 17025:2005

NVLAP LAB CODE: 200079-0

Sporton International, Inc. Hwa Ya EMC Laboratory
Tao Yuan Hsien 333
TAIWAN

is accredited by the National Voluntary Laboratory Accreditation Program for specific services,
listed on the Scope of Accreditation, for:

ELECTROMAGNETIC COMPATIBILITY AND TELECOMMUNICATIONS

This laboratory is accredited in accordance with the recognized International Standard ISO/EC 17025:20065.
This accreditation demonstrates technical competence for a defined scope and the operation of a laboratory quality
management system (refer to joint ISO-ILAC-IAF Communigue dated 18 June 2005).

N OF
o
2007-01-01 through 2007-12-31 'f,_ :
Z & -
Effactive dates ’gh 2 g For the National Instlute of Standards and Technology
Ares of
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First International Com
Model: GTC-01/GTA-01
Standard Battery Pack

1200mAh Li-ion
Rechargeable Battery: 3.7V

Caution: —
1. Do not incinerate.

2. Do not disassembly.

3. Do not short circuit.

4. Do not expose to high
temperatures (140°F/60°C). ~

5. Dispose of properly. c =

6. Use specified charger only. \a N

7. Battery must be fully |
charged before initial use.

WDMAQ70200260

Manufactured in Taiwan
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Appendix B. Setup Photographs

Spurious Conduction

Mode 1

FRONT VIEW

REAR VIEW

SPORTON International Inc. Page Number : B1of B8
TEL : 886-2-2696-2468 Report Issued Date : Jan. 02, 2008
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : EUNGTAO02



gF@ FCC Test Report Report No. : FD701101

SIDE VIEW

Mode 2

FRONT VIEW
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Mode 3~4

FRONT VIEW

REAR VIEW
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Spurious Radiation

Mode 1
FRONT VIEW

T ™
REAR VIEW
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Mode 2

FRONT VIEW

REAR VIEW
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Mode 3~4

FRONT VIEW

REAR VIEW
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